ASSEMBLY INSTRUCTIONS
SKU CODE: N725P333564




ASSEMBLY INSTRUCTIONS

5




Part List (N725P333564)

1 2A 2B
N S
Top of Cabinet -1 pc Left side - 1 pc Right side - 1 pc
3A 3B 4
Left side - 1 pc Right side - 1 pc Bottom of the cabinet - 1 pc
5 6

<>

Adjustable shelf - 2 pcs

Cabinet door - 1 pc




Hardware List (N725P333564)

A

oy

Steel Bracket 11 pcs

B

o

M3.5 x 15 mm Wood Screws 30 pcs

1/4" x 80mm Hex-Head bolts 6 pcs

g

©10.5 x 12 mm Horizontal -Hole bolts 6 pcs

%

@8 x 30 mm Wood dowel 8 pcs

Shelf Pin 9mm 6 pcs

G

& &

a b

Magnetic catcher 1 set

M3.5 x 12mm Wood Screws 6 pcs

Iy

Hinge 2 pcs

ety

M4 x 20 mm Wood Screws 4 pcs

“(((((((
0
(((((((f(((/

i/

)

M4 x 20 mmTruss Head Wood Screws 1 pc

‘O

Cabinet Door Handle 1 pc

® Gy
1+ 2 3 4 5

Antifall 2 sets

%

Allen Key 1 pc

=

Assembly Tools Required (Not Included)




Step 1:

/”'/'{

Step 2:




Step 4: Q/E o
2]

3pCs 3pCs




@%E

Step 5:

O
O

ZpCs

Step 6: Q%% N







Step 9:

,///

I «e@(««

— ooy /

765mm

2pCs 2pCs




(i,
2pCs

pe
2pCs

Step 11:

2pCs

Step 12:

10




FINISH

11




